



Pos	Part Number	Description	Additional Text	Quantity
1	61408019000	TAIL UNDERPART		1.00
2	61408019050EBA	BOTTOM REAR SPOILER ORANGE		1.00
3	61408023010	SPLASH PROTECTOR		1.00
4	61408023000	NPC LOWER PART		1.00
5	61408022000	NPC UPPER PART		1.00
6	61408015020	TAIL LIGHT COVER		1.00
7	61408042000EBA	REAR PANEL LEFT ORANGE		1.00
8	61408041000EBA	REAR PANEL RIGHT ORANGE		1.00
10	61411054000	BATTERY HOLDER		1.00
11	0025080606	HH COLLAR SCREW M8x60 TX40		2.00

12	60307048000	RUBBER SEAT-CONTACT SURFACE		2.00
13	61407049000	BUSHING 8.4X12X21.5		2.00
14	0125080003	washer DIN 125 A -8.4		2.00
15	0025080356	HH collar screw M8x35 TX40		2.00
16	61408019040	HEATINGSWITCH COVER		1.00
17	60006001023	Rubber grommet, standby gas se		2.00
18	61403002059	PANNIER HOOK DAMPING RUBBER		2.00
19	61412008000	PILLION HANDLE BAR		1.00
20	0025060206	HH collar screw M6x20 TX30		4.00
21	61408015030	METAMOLL F. TAIL LIGHT COVER		1.00
22	54603048100	clip nut M6		2.00
23	0081050121	EJOT PT screw K50x12	only for US and SixDays	6.00
24	58312085100	EDGE PROTECTOR PER METER	0,097 METER	1.00
25	83008100015	Special screw M6x15x5.5		2.00
27	60035001000	SPECIAL SCREW M6X21 WS=8		2.00
28	0081050141	EJOT PT screw K50x14		4.00
29	16512180100	SIDE REFLECTOR RED REAR	ONLY FOR USA	2.00
30	62512081100	BRACKET SIDE REFLECTOR	ONLY USA	1.00
31	61411054050	BATTERY HOLDER ABSORBER		2.00
32	69008021160	special screw M5x12		1.00
33	0014050123	HH COLLAR SCREW M 5X12 WS=6		4.00